LEFT FOOTREST FOR MV AGUSTA F4 RC 2016

LEFT FOOTREST for MV Agusta F4 RC 2016
 
(1)  8000C1201
POGGIAPIEDE RICHIUDIBILE
 
(2)  8000C1202
PROTEZIONE POGGIAPIEDE
 
(3)  8000C1211
VITE TCEI M5 L8 CH4
 
(3)  8000C1211
VITE TCEI M5 L8 CH4
 
(4)  8000C1203
PERNO POGGIAPIEDE
 
(5)  8000C1204
MOLLA
 
(6)  8000C1200
SUPPORTO POGGIAPIEDE
 
(7)  8000C1771
DISTANZIALE INTERNO CUSCINETTOLEVA CAMBI
 
(8)  8000C1206
CUSCINETTO
 
(8)  8000C1206
CUSCINETTO
 
(9)  4594-0389-00
LEVA CAMBIO
 
(10)  8000C1965
BOCCOLA PER CUSCINETTI
 
(11)  8000C1964
BUSSOLA CENTRAGGIO CUSCINETTO
 
(12)  8000C1205
MOLLA ARRESTO
 
(13)  4594-0063-00
PUNTALINO SINGOLO
 
(14)  8000C1208
GOMMINO PUNTALINO
 
(15)  8000C1207
SUPPORTO PUNTALINO REGOLABILE
 
(16)  8000C1210
VITE TPSCE M6 L20 CH4
 
(17)  8F00C0597
VITE TCCTX M6X1 T30-L20
 
(18)  8000C1212
VITE TCEI M8 L35 CH5
 
(19)  8000C0598
VITE TCCTX M8X1,25 T40-L15
 
(20)  4594-0387-00
SUPPORTO PEDANA ANT. MOBILE DX
 
(21)  4595-0054-00
PROTEZIONE PER SUPP. PEDANA PILOTA LAT
 
(22)  8000C1209
VITE TPSCE M4 L8 CH2,5
 
(23)  8A00C0598
VITE TCCTX M8X1,25 T40-L20
 
(24)  8000C1197
SUPPORTO PEDANA ANT. FISSO SX
 
(25)  8B00C0768
ASTINA DI RINVIO
 
(26)  8000B9611
DOWN SHIFT SENSOR
 
(27)  61ND15033
NUT M6X1-CH10-SP5
 
(27)  61ND15033
NUT M6X1-CH10-SP5
 
(28)  8000B6030
BALL JOINT RH
 
(29)  8A00B6030
BALL JOINT
 
(30)  8000B6751
NUT M6X1 SIN-CH10-SP5
 
(31)  800092661
CLAMP 2.4X92
 
(32)  8E00C0600
VITE TFTX M6X1 T30-L20
 
(33)  60NDC1192
VITE TSTX M6X1 - L30
 
(34)  800053724
BELT, RUBBER, SHORT
 
(35)  8000C1213
DISTANZIALE D12 D6,2 L4
 
(36)  8000B2709
NUT, M6XE5 CH10 DA MESA SUPERIOR
 
(37)  8000C1214
LEVETTA RINVIO CAMBIO
Part number Description
# 1
8000C1201
POGGIAPIEDE RICHIUDIBILE
# 2
8000C1202
PROTEZIONE POGGIAPIEDE
# 3
8000C1211
VITE TCEI M5 L8 CH4
# 4
8000C1203
PERNO POGGIAPIEDE
# 5
8000C1204
MOLLA
# 6
8000C1200
SUPPORTO POGGIAPIEDE
# 7
8000C1771
DISTANZIALE INTERNO CUSCINETTOLEVA CAMBI
# 8
8000C1206
CUSCINETTO
# 9
4594-0389-00
LEVA CAMBIO
# 10
8000C1965
BOCCOLA PER CUSCINETTI
# 11
8000C1964
BUSSOLA CENTRAGGIO CUSCINETTO
# 12
8000C1205
MOLLA ARRESTO
# 13
4594-0063-00
PUNTALINO SINGOLO
# 14
8000C1208
GOMMINO PUNTALINO
# 15
8000C1207
SUPPORTO PUNTALINO REGOLABILE
# 16
8000C1210
VITE TPSCE M6 L20 CH4
# 17
8F00C0597
VITE TCCTX M6X1 T30-L20
# 18
8000C1212
VITE TCEI M8 L35 CH5
# 19
8000C0598
VITE TCCTX M8X1, 25 T40-L15
# 20
4594-0387-00
SUPPORTO PEDANA ANT. MOBILE DX
# 21
4595-0054-00
PROTEZIONE PER SUPP. PEDANA PILOTA LAT
# 22
8000C1209
VITE TPSCE M4 L8 CH2, 5
# 23
8A00C0598
VITE TCCTX M8X1, 25 T40-L20
# 24
8000C1197
SUPPORTO PEDANA ANT. FISSO SX
# 25
8B00C0768
ASTINA DI RINVIO
# 26
8000B9611
DOWN SHIFT SENSOR
Contact
# 27
61ND15033
NUT M6X1-CH10-SP5
# 28
8000B6030
BALL JOINT RH
# 29
8A00B6030
BALL JOINT
# 30
8000B6751
NUT M6X1 SIN-CH10-SP5
# 31
800092661
CLAMP 2.4X92
# 32
8E00C0600
VITE TFTX M6X1 T30-L20
# 33
60NDC1192
VITE TSTX M6X1 - L30
# 34
800053724
BELT, RUBBER, SHORT
# 35
8000C1213
DISTANZIALE D12 D6, 2 L4
# 36
8000B2709
NUT, M6XE5 CH10 DA MESA SUPERIOR
# 37
8000C1214
LEVETTA RINVIO CAMBIO
Here are all the parts relating to the LEFT FOOTREST of your 2016 F4 RC. These are all genuine parts to assure you the best possible repair which will last.
Genuine parts for MV Agusta F4 RC 2016
We use cookies on our site to collect statistics on visits. By clicking on I accept or by continuing on this site you accept the use of these cookies. More infos...